
         Planning & Community Dev.   
                                  117 N Molalla Avenue 

                                                                        PO Box 248 
                                           Molalla, Oregon  97038 
                                       Phone: (503) 759-0219 

                                                                                          Co              communityplanner@cityofmolalla.com 
 

City of Molalla ◼ Community Planning & Development  ◼  117 N. Molalla Avenue, Molalla, OR 97038  ◼  (503) 759-0219 
 

Chairman Rae Lynn Botsford | Commissioner Debbie Lumb | Commissioner Jennifer Satter 
Commissioner Doug Eaglebear | Commissioner Steve Deller 
[...]
Public Works Director Fisher informed the Planning Commission that Steve Major and Ryan Quigley 
from Dyer Partnership are in attendance to give a brief presentation outlining the changes to the Master 
Plan, showing the modifications based on DEQ comments. 
 
 
CONSULTANT’S PRESENTATION:  
 

Please see the attached Power Point presentation for more detail about the presentation. 

 

Commissioner Satter asked the reasoning for pushing forward with the plan without knowing the 

results of the permit modification request instead of waiting for the results. 

 

Public Works Director Fisher answered that the City needs to have a plan that has been approved by 

DEQ, Planning Commission and City Council in place in order for the City to secure funding through the 

agencies.  The City is following the requirements that DEQ has in place to develop a Master Plan.  The 

City has started a funding discussion in September 2018 for the collections systems project and still has 

not received approval. 

 

Commissioners also asked about the requested mass load increase  is something that is easy to get from 

DEQ?  Is it obtainable in the process? 

 

Steve Major, Dyer Partnership answered that it does seem possible, Syntech in Portland measured the 

river conditions to see if increasing the mass load levels would have any effect on the river, and the 

model indicates  that it does not.  DEQ will look at that modeling.  There are some questions about 

Oregon Administrative Rules referencing summer time basin limits, even though discharge is being done 

in the winter time. This is  why it is the opinion that the City should be held to the winter time 

concentrations.  The modeling and the scientific information show no effect. 

 

PUBLIC COMMENT TESTIMONY:  

 

Harlan Schoburg, 15050 S Herman Rd., Molalla, OR  97038; President of the Bear Creek Recovery, but 

speaking personally this evening.  Mr. Schoburg stated that this master plan seems to be based on 

getting a permit modification from DEQ.  He said  DEQ is unlikely to give a permit modification.  He 

expressed concern about setting up a master plan that is dependent on getting approval from DEQ, 

using the criteria of improving water quality.  He is concerned about the large budget needed to 

complete this project.  He also spoke to the impact to the river upstream from Canby, which gets their 

drinking water from the Molalla River.  In addition, climate change and the fact that river flow will be 

lower due to hotter temperatures will also impact the results.  The Molalla River already tends to be 

warmer than other rivers included in the presentation.  He feels that changing the discharge criteria is 

setting up the City for lawsuits in the future.  He stated that the City should get approval from DEQ and 

then come up with a plan. 

 Page 3



Tom Derry, PO Box 627, Molalla, OR  97038; stated that before the pipe went into the river, residents 

were told that the City would never consider year-round discharge.  He had spoken to Wade Pierman 

with DEQ and was told that the City was exploring that option.  He stated that the river is the warmest 

tributary to the Willamette.  This will impact ESA listed fish.  Spoke to a lawsuit against the City of 

Medford for putting their wastewater in the Rogue River, which has caused a lot of problems.  He feels 

year-round discharge will cause the city more lawsuits. 

Joan Zumer, 44731 S Elk Prairie Rd, Molalla, OR  97038; talked about the impacts of discharge into the 

Molalla River affecting those living outside of City Limits as well.  She is concerned for the fish in the 

river.  Talked about OWAM & SWCD that put money into the Molalla River.   She feels there should be a 

moratorium on building within the city.  She feels the City needs to look at its water rights.  She feels the 

water needed will exceed the amount able to be pulled from the river without there being issues with 

the City of Canby. 

Connie Derry, PO Box 627, Molalla, OR  97038; stated that there should put a moratorium on building.  

Feels the services are inadequate to handle the growth.  She said that the river needs to be protected 

and respected. 

Chair Botsford closed the hearing for P86-2018, stating that the Commission can now deliberate to a 

discussion. 

Commissioner Satter thanked the people that took the time to come and speak on this subject.  She 

agrees that they need to be good stewards of the river but feels that a plan needs to be put in place so 

that some of these systems can be upgraded as soon as funding is received.  This is the only way to 

address the way the City is discharging and treating water. 

Chair Botsford agreed and discussed the plan changes will reduce violations and paying fees.  We need 

to keep the money in the system to keep repairing infrastructure and the wastewater treatment plant. 

Commissioner Satter stated that regardless of any changes from DEQ, staff has indicated that they need 

to start securing funding to make improvements that are already known.  The plan has scenarios in place 

in case the plan modification is not approved by DEQ which makes the plan more flexible. 

Public Works Director Fisher confirmed that statement to be true.  He also reiterated that DEQ has 

already approved the updates to the master plan after modifications were made based on the 

comments from DEQ.  He stated that if the Planning Commission approves it and recommends it to the 

City Council and it is approved there, it will allow the plan to be adopted, which will give 4 scenarios that 

will ultimately allow the plant to be rebuilt to support the growth that is projected to come.  The plan 

requires that the city plan for 20 years of growth based on PSU projections. 

A motion was made and seconded to approve the Wastewater Facility and Collection Systems Master 
Plan (File No. P86-2018).  Motion passes 4-0. 
 
DISCUSSION ITEMS:  
There were no discussion items. 
 
 
 

 Page 4



REPORTS AND ANNOUNCEMENTS:  
 
Senior Planner Rodriguez stated that the January 2nd meeting may be moved to January 16th.  He also 
informed the Planning Commission that he has accepted a position with Multnomah County and this will 
be his last meeting. 
 
Chair Botsford thanked Senior Planner Rodriguez for all his work and wished him well with Multnomah 
County.  She confirmed with the members that January 16, 2019 would work for the next meeting date. 
 
Public Works Director Fisher stated that the January meeting will discuss the language update and the 
code based on the adoption of the TSP plan.  This will align the code with the TSP.  The changes revolve 
around transit and parking standards. 
 
ADJOURNMENT: 
Chair Botsford adjourned the meeting at 7:34 p.m. 

 

_____________________________   _____________________________ 

Chair, Rae Lynn Botsford    Date 

 

 

 

 

 ATTEST: ________________________________  

  Alice Cannon, Senior Planner 

 

 

 

 

Power Point will be added here after I convert it to a PDF 

 Page 5



The Dyer Partnership Engineers and Planners

City of Molalla

Wastewater Facility and Collection System Master 
Plan (WWFCSMP) – Final

December 5, 2018

 Page 6



The Dyer Partnership Engineers and Planners

Pathway to Compliance

Key Milestones

• WWFCSMP Authorization 2017
• Recycled Water Use Plan Approval 2018
• Mutual Agreement Order (MAO) with DEQ 2018
• Permit Modification Applications Pending
• Collection System Improvement Projects On-going
• WWTP Biosolids Removal On-going
• WWTP Improvement Design 2020-2021
• WWTP Improvement Construction 2022-2023

 Page 7



The Dyer Partnership Engineers and Planners

Population Projection

PSU Population Research and Census Center

 Page 8



The Dyer Partnership Engineers and Planners

Wastewater Flows

PARAMETER 2017 2043

Population 9,939 16,977

Base Sewage 0.89 MGD 90 gpcd 1.52 MGD

Base Infiltration 0.22 MGD 23 gpcd 0.38 MGD

AAF 1.85 MGD 186 gpcd 3.16 MGD

ADWF 1.11 MGD 112 gpcd 1.90 MGD

AWWF 2.48 MGD 249 gpcd 4.24 MGD

MMDWF10 1.91 MGD 192 gpcd 3.25 MGD

MMWWF5 3.21 MGD 312 gpcd 5.30 MGD

Peak Average Week 4.51 MGD 401 gpcd 6.80 MGD

PDAF5 6.62 MGD 524 gpcd 8.91 MGD

PIF 9.7 MGD 735 gpcd 12.48 MGD

Existing and Projected Flows

 Page 9



The Dyer Partnership Engineers and Planners

WWTP Processes

Processes

• Influent Fine Screen
• Aerated Lagoon (1.3 MG)
• Transfer Pump Station
• Facultative Lagoons 1 and 2 

(25 acres, 98 MG)
• Dissolved Air Flotation
• Gravity Sand Filters
• Calcium Hypochlorite 

Disinfection
• Chlorine Contact Chamber
• Effluent Pump Station 

 Page 10



The Dyer Partnership Engineers and Planners

Existing System Summary

Overall Assessment

• Existing WWTP is unable to reliably perform in 
compliance with current NPDES permit limits. 

• WWTP upgrade is necessary to meet current 
wastewater permit limits and to provide wastewater 
service for population growth.

• Recycled Water Use Plan amended for Class C. 
• Permit modifications are necessary due to extremely 

low waste load allocation.

 Page 11



The Dyer Partnership Engineers and Planners

NPDES Permit Non-Compliance

Summary of NPDES Permit Violations

• Repeated TSS concentration and mass load violations.
• Per previous RWUP, repeated turbidity (Class A) and 

total coliform violations. 
• Often discharge to Molalla River during summer 

months, in violation of NPDES permit.

 Page 12



The Dyer Partnership Engineers and Planners

NPDES Permit Modifications

Objective #1

• Molalla River Discharge 
Period
• Currently Nov 1 – April 30
• Objective Nov 1 – May 31 

(when river conditions 
allow)

 Page 13



The Dyer Partnership Engineers and Planners

NPDES Permit Modifications

Objective #2

• Molalla River Outfall
• Currently < 10/10 mg/L BOD/TSS (monthly average)

• Willamette Basin Standards (OAR 340-041) 
• < 30/30 mg/L BOD/TSS (monthly average)
• Objective < 30/30 mg/L BOD/TSS (monthly average)

• Nearby Discharges
• Tangent - < 30/50 mg/L BOD/TSS (Willamette Basin)
• Stayton - < 30/30 mg/L BOD/TSS (Willamette Basin)
• Woodburn - < 25/30 mg/L BOD/TSS (Willamette Basin)
• Sheridan - < 30/50 mg/L BOD/TSS (Willamette Basin)
• Dallas - < 25/30 mg/L BOD/TSS (Willamette Basin)

 Page 14



The Dyer Partnership Engineers and Planners

NPDES Permit Modifications

Objective #3

• Mass Load Limits
• Currently based on deficient flows derived in 2003

• Average Wet Weather Flow 1.92 MGD
• Current flows

• Average Wet Weather Flow 2.48 MGD
• Max Month Wet Weather Flow 3.21 MGD

• Objective is to realign them with 2007 design document flows
• Average Wet Weather Flow 3 MGD
• Max Month Wet Weather Flow 4.1 MGD

 Page 15



The Dyer Partnership Engineers and Planners

WWFCSMP – 1st Draft

• Future NPDES permit is primary basis of WWFCSMP.

• 1st Draft of WWFCSMP
• Based on DEQ input during Project Kick-Off Meeting and at 

Technical Advisory Committee (TAC) meetings. 

• Basis of 1st Draft
• RWUP based on Class C
• Willamette Basin standards
• Mass load limits increased
• May discharge (conditionally)

 Page 16



The Dyer Partnership Engineers and Planners

WWFCSMP – 2nd Draft

• Why are the changes necessary?
• DEQ’s second review letter requested that the WWFCSMP 

address the ‘no change in permit’ condition.
• With pending permit modifications, there are four potential 

future permit scenarios. 

 Page 17



The Dyer Partnership Engineers and Planners

Potential Permit Scenarios

• Permit Scenario #1 (PS #1)
• No Permit Modifications

• PS #2
• Mass Load Increase Not Approved, May Discharge Allowed

• PS #3
• Mass Load Increase Approved, May Discharge Not Allowed

• PS #4
• Mass Load Increase Approved, May Discharge Allowed

Basis of 1st draft WWFCSP

NOTE: May discharge based on acceptable river conditions.

 Page 18



The Dyer Partnership Engineers and Planners

Potential Permit Scenarios

Permit 

Modification 

Scenarios

Mass 

Load 

Increase

May 

Discharge

May 

Discharge

YesNo

No NoYes Yes

PS #1 PS #2 PS #3 PS #4

 Page 19



The Dyer Partnership Engineers and Planners

WWTP Alternatives Evaluation

WWTP Alternatives Evaluation

• Wetlands
• Lagoon enhancement processes
• I/I reduction only (no improvements of existing WWTP)
• No-action
• Sequencing Batch Reactor (SBR)
• SBR with Tertiary Filtration
• Conventional Activated Sludge (CAS)
• Oxidation Ditch
• Membrane Bioreactor (MBR)

 Page 20



The Dyer Partnership Engineers and Planners

Permit Scenarios

PS #1 Process Schematic

PS #2 Process Schematic

= Added Process

= Expanded Storage

Revisions from 1st Draft

NOTE: Added/expanded evaluation found in draft WWFCSMP. 

 Page 21



The Dyer Partnership Engineers and Planners

Permit Scenarios

PS #3 Process Schematic

PS #4 Process Schematic (Basis of 1st Draft)

Excess

Excess

= Added Process

= Expanded Storage

Revisions from 1st Draft

 Page 22



The Dyer Partnership Engineers and Planners

WWTP Improvements

Biological Treatment Cost Estimates (PS #3 and PS #4)

$0

$5,000,000

$10,000,000

$15,000,000

$20,000,000

SBR Conventional
Activated
Sludge

Oxidation Ditch
(w/ Primary
Clarifiers)

MBR

T
o

ta
l 

P
re

s
e

n
t 

V
a

lu
e

Treatment System Alternative

Treatment System Alternatives Comparison

Capital Cost Estimate Present Value O&M Estimate

$8,986,000 $10,819,000

$14,014,600

$17,356,000

 Page 23



The Dyer Partnership Engineers and Planners

WWTP Improvements

Biological/Tertiary Cost Estimates (PS #1 and PS #2)

 $-

 $5,000,000

 $10,000,000

 $15,000,000

 $20,000,000

SBR with Tertiary Filtration MBR

T
o

ta
l 

P
re

s
e

n
t 

V
a

lu
e

Treatment System Alternative

Treatment System Alternatives Comparison

Capital Cost Estimate Present Value O&M Estimate

$11,622,000

$17,356,000

 Page 24



The Dyer Partnership Engineers and Planners

WWTP Improvements

Recycled Water Storage

0

50

100

150

200

250

PS #1 PS #2 PS #3 PS #4

M
il

li
o

n
 G

a
ll

o
n

s
 

Permit Scenario

Recycled Water Storage 

Existing Storage New Storage

25 ac., 98 MG

35 ac., 137 MG

60 ac., 235 MG

 Page 25



The Dyer Partnership Engineers and Planners

WWTP Improvements 
Summary

• Influent fine screen expansion (improvements underway)
• Grit removal system
• Influent flow equalization
• Transfer pump station upgrades
• Sequencing Batch Reactor (SBR)
• Tertiary Filtration

• For PS #1 and #2 only

• Recycled water storage improvements (Lagoon #1 & #2)
• PS #1, #2, #3, and #4

• Recycled water storage expansion systems
• For PS #1, #2, and #3 only

 Page 26



The Dyer Partnership Engineers and Planners

WWTP Improvements 
Summary, Cont.

• Winter UV disinfection / summer sodium hypochlorite
• Effluent pump station improvements
• Discharge monitoring station improvements
• Aerobic digester & biosolids dewatering press
• Lagoon dredging, dewatering, and disposal

 Page 27



The Dyer Partnership Engineers and Planners

PS #1 Preliminary Site Plan

New Storage = 35 Acres

 Page 28



The Dyer Partnership Engineers and Planners

PS #2 & 3 Preliminary Site Plan

New Storage = 10 Acres

 Page 29



The Dyer Partnership Engineers and Planners

PS #4 Preliminary Site Plan
 Page 30



The Dyer Partnership Engineers and Planners

Total WWTP Cost Estimate

NOTE: 
Construction 
costs only.

 Page 31



The Dyer Partnership Engineers and Planners

Total Project Cost Estimate

Item PS #1 PS #2 PS #3 PS #4

Collection System $4,669,900 $4,669,900 $4,669,900 $4,669,900 

Pump Stations $672,500 $672,500 $672,500 $672,500 

WWTP $66,456,000 $53,008,000 $49,704,000 $41,208,000 

Total $71,798,400 $58,350,400 $55,046,400 $46,550,400 

Total Phase I Project Cost Estimate (2018 Dollars)

 Page 32



The Dyer Partnership Engineers and Planners

Total Project Cost Estimate

Item PS #1 PS #2 PS #3 PS #4

Collection System $5,103,000 $5,103,000 $5,103,000 $5,103,000

Pump Stations $735,000 $735,000 $735,000 $735,000

WWTP $72,619,000 $57,924,000 $54,313,000 $45,030,000

Total $78,457,000 $63,762,000 $60,151,000 $50,867,000

Total Phase I Project Cost Estimate (2021 Dollars)

 Page 33



The Dyer Partnership Engineers and Planners

Pathway to Compliance

• Collection System Improvements (Phase I) Oct 2018
• WWFCSMP DEQ Approval Nov 2018
• Value Analysis April 2019
• Secure Funding 2019
• Start WWTP Improvements Design July 2019
• Predesign Report Jan 2020
• Value Engineering Mar 2020
• Design of WWTP 2020 - 2021
• WWTP Construction              2022 – 2023
• WWTP Commissioning 2023
• Performance Evaluation 2024

Project Schedule

 Page 34



The Dyer Partnership Engineers and Planners

Questions and Comments

 Page 35



 

Minutes of the Molalla Planning Commission 
Molalla Adult Center 

315 Kennel Ave., Molalla, OR 97038 
January 16, 2019 

 

 
The January 16, 2019 meeting of the Molalla Planning Commission was called to order by Chair Rae 

Lynn Botsford at 6:30pm. This was followed by the flag salute and roll call.   

 

COMMISSIONER ATTENDANCE:   STAFF IN ATTENDANCE:   

Chair Rae Lynn Botsford – Present  Dan Huff, City Manager - Absent 

Co-Chair Omar Reynaga - Absent  Aldo Rodriguez, Senior Planner – Present  

Commissioner Hardeep Singh Brar – Absent   Gerald Fisher, Public Works Director - Present  

Commissioner Steve Deller – Present   Spencer Parson, City Attorney - Absent  

Commissioner Doug Eaglebear – Present   

Commissioner Debbie Lumb – Present 

Commissioner Jennifer Satter -- Present 

    

PUBLIC COMMENT ON MATTERS NOT ON THE MEETING AGENDA: 
No one offered public comment. 
 
MINUTES: 
Chair Botsford confirmed with PC that they have received and reviewed the minutes from the 
November 17, 2018 meeting. Chair Botsford called for a motion to approve the minutes. Commissioner 
Deller made a motion to approve the minutes, and Commissioner Lumb second was received.  Motion 
passed 4-0. 
 
PUBLIC HEARING: 

• Updated language for Chapter 17, Sections 3.5.030. 3.5.040 and 3.6.020 of the Municipal 
Code. 

 
Chair Botsford called the public hearing to order. She outlined how members of the public can 
participate in the hearing and summarized the hearing agenda. Botsford also made this statement:  
 
CITY STAFF REPORT: 
Public Works Director Fisher stated that at the September 26, 2018 City Council meeting a public 
hearing was held to adopt the transportation master plan.  After the adoption of the plan, part of the 
plan was comparing the transportation master plan to the language in the code.   
 

 Page 36



A couple of minor modifications were identified to the code, which was adopted in 2017 and the TSP 
that was adopted in 2018.  The modifications were based around parking, the number of bicycle stalls 
and a change in the traffic impact. 
 
He referred to a technical memorandum, number 7, that was part of the master plan.  He spoke to page 
21, section 17-3.5.030, automobile parking.  This added a carpool parking requirement, which modified 
some of the sub-section numbers and letters.  
 
The next section modified was in regards to bicycle parking, section 3.5.040, dealing with the minimum 
bicycle parking spaces table.  It added in transit and transfer station parking lots. 
 
Section 3.6.020 changes were made to the traffic impact statement requirements.  Fisher talked about 
different criteria and the impact it would create.  The modifications changed it to a tiered system, which 
will result in fewer traffic impact statements having to be done.  ODOT has looked at the plan and had 
no issue with the tiered system. 
 
Commissioner Deller asked if the threshold for traffic impact analysis used to be non-existent. 
 
Public Works Director Fisher stated that there was a requirement for a traffic impact analysis, it just 
wasn’t tiered.  He explained the differences between how the code used to read in comparison to the 
tiered system.   
 
Commissioner Deller asked if we are going to see an increase in required traffic impact analysis. 
 
Public Works Director Fisher explained the peak traffic numbers and how they determine whether a 